
S T R O N G   |   R E L I A B L E   |   S E C U R E

INSTALLATION GUIDE
PSSP56XXC11A

SPACE SAVER PLUS PARTITION
2011 -  CURRENT

 DODGE CHARGER

pro-gard.com
800.480.6680



4K5611SSP 
HARDWARE KIT

W5611-A 
WING KIT

 
4P56XXSSP PARTITION

THESE COMPONENTS ARE REQUIRED 
TO INSTALL THE PRO-GARD PARTITION SYSTEM 

pro-gard.com
800.480.6680 2

IV.	 B-Pillar Bracket Installation

	 A. Remove B-pillar trim on the Passenger-side. This
	      will be reinstalled after bracket installation.
	      Note: From the head liner down the trim is held in
	      place by snap fasteners but the top of the trim panel is
	      held in place with a screw. Pull head liner down  and
	      away from the trim panel and use a T15 torx driver to
	      remove the screw. 

	 B.  Place the Passenger  B-pillar bracket (3PRT5611-01P) 
	       against the B-pillar face (See Fig. 1). 

	 C. Orient the B-pillar bracket so the bottom tab fits
	      into the “T” slot on the B-pillar and the formed
	      edges wrap around the B-pillar. Using the supplied
	      Self-Drilling screws (3X162) secure the B-pillar. 

	 D. Using the  Driver B-pillar bracket (3PRT5611-02D)repeat process on Driver-side of the vehicle.

I.	 Refer to the diagram on the last page of these instructions to verify all parts were received.

II.	 The following tools will be required to complete the installation.

	 A. 1/4” drive ratchet with 7/16” socket
	 B.  3/16” Allen key & 5/32” Allen key 
	 C.  1” Hole saw
	 D.  Drill with 3/8” Socket
	 E.  T15 Torx Driver

3X162

VEHICLE B-PILLAR

3PRT5611-01D

PASSENGER SIDE SHOWN
FIG. 1

III.	 Read all instructions carefully before starting the assembly process.

	 NOTE: Locate all Wiring, Fuel Lines, Brake Lines, and/or Cooling Lines before drilling holes 	
	              or installing Fasterners. 

3SP5611-02PSSP 
SEAT PROTECTOR PASS. 3RP5611-02 

RECESSED PANEL

 
3SP5611-02D

SEAT PROTECTOR DRV. 



V.	 Drilling B-pillar Trim Panels

	 A. Remove the sound insulation located inside the Driver-side trim panel, carefully align the 		
                 template per their included instructions. Using a 1” Hole Saw drill the clearance holes as 		
	      marked on the template. Replacement of sound insulation is optional.

	 B. Replace the trim panel, insuring that the standoff’s
	     protrude through the panel.

	 C. Repeat process on the Passenger-side trim panel. 

VI.	 Installing Partition Mounting Plates

	 A. Attach the Passenger-side Mounting Plate 
	     (3PRT5611-04P) using the supplied
	     5/16-18 x 3/4” Button head screws (3X149) 
	     to the standoff’s protruding through the B-pillar 
	     trim (See Fig. 2). Hand tighten only.

	 B. Attach the Driver-side Mounting Plate 
	     (3PRT5611-02D) using the supplied
	     5/16-18 x 3/4” Button head screws (3X149) 
	      to the standoff’s protruding through the 
	      B-pillar trim (See Fig. 2). Hand tighten only.

pro-gard.com
800.480.66803

VII.	 Partition Installation

	 A. Due to the weight and size of the partition, 	
	      assistance from another party is highly 		
     	      recommended. Insert the partition into the 	
	      vehicle, lift and position the partition so that 	
	      it aligns with the Partition Mounting Plates, 	
	      using the supplied 1/4-20 x 3/4” Carriage 	
	      Bolts (3X36) and 1/4-20 Whiz nuts (3X16Z) 	
	      secure the Partition to the Mounting Plates 	
	      (See Fig. 3). Hand tighten only. 

	

STANDOFFS

3PRT5611-02D

3X149

B-PILLAR TRIM

DRIVER SIDE SHOWN
FIG. 2

PARTITION ASSEMBLY

3X36

PASSENGER SIDE SHOWN

FIG. 3

3PRT5611-04P



VIII.	 Lower Extension Panel  & Recessed Panel Installation

	 A. Place the Driver’s Lower Extension Panel
	      agianst the Partition. Insure that the wing on the 		
	      side of the Panel goes under the Sheetmetal mounting 	
                 plate on the Driver’s side. Align the holes in the Panel 	
	      with the Partition and secure using the supplied 1/4-20 	
	      x 5/8” (3X36) bolts and whiz nuts (3X16Z).
	      (See Fig. 4)

	 B. Locate the Recessed Panel (3RP5611-02), align 		
	      it with the holes in the Partition. Secure using 		
	      the 1/4-20 x 5/8” (3X36) bolts and whiz nuts (3X16Z) 	
	      supplied hardware in the kit. (See Fig. 5)

	 C. Place the Passenger’s seat protector agianst the 		
	      Partition. Align the holes in the panel with the Partition 	
	      and Recessed Panel. First install the top bolt on the left 	
	      edge of the panel thorugh the recessed panel and then 	
	      the partition and secure with the supplied
	      1/4-20 x 3/4” (3X61) carriage bolt and whiz nut 		
	      (3X16Z). Next install three top bolts securing the
	      panel to the bottom of the partition using carriage 
	      bolts and whiz nuts again. Now install the lower 
	      1/4-20 x 3/4” Button Socket Cap Screw (3X184) 	
	      through the lower hole in the seat protector and into the 	
	      weld nut on the recessed panel.

	          NOTE: If installing with a PGP ABS Floor Pan the 	
	    	           Seat Protector goes in Front of the 		
                      	           Floor Pan. 

IX. 	 Air Bag wing Installation

	 A. The Filler Wings and their mounting hardware are 	
	      packed in a separate box marked Wing Kit. Install 
	      the Filler Wings according to thier included 
	      Install Instrutions. 
	
X.	  Audit the overall installation for fit and function of all 	
	  components. Once satisfied, insure all fasteners are 
	  tight. 

XI. 	 Installation is now complete.

	

PASSENGER SIDE SHOWN

FIG. 4

3SP5611-02D

PASSENGER SIDE SHOWN

FIG. 6

3SP5611-02PSSP

NOTE:INSTALL THIS BOLT 
1st, AFTER ALIGNING 
PASSENGER SIDE SEAT 
PROTECTOR

PASSENGER SIDE SHOWN

FIG. 5

3RP5611-02

NOTE:INSTALL THIS BOLT 
1st, AFTER ALIGNING 
PASSENGER SIDE SEAT 
PROTECTOR

pro-gard.com
800.480.6680 4



5
pro-gard.com
800.480.6680

PA
R

TS
LI

ST

D
ES

CR
IP

TI
O

N
PA

R
T

N
U

M
BE

R
Q

TY
IT

EM

PA
RT

IT
IO

N
AS

SE
M

BL
Y

VA
R

IE
S

1
1

M
O

U
N

TI
N

G
BR

AC
KE

T
-

D
R

IV
ER

,B
-P

IL
LA

R
3P

56
11

-0
1D

1
2

M
O

U
N

TI
N

G
BR

AC
KE

T
-

PA
SS

EN
G

ER
,B

-P
IL

LA
R

3P
56

11
-0

1P
1

3

M
O

U
N

TI
N

G
PL

AT
E

-
D

RI
VE

R,
PA

RT
IT

IO
N

3P
56

11
-0

2D
1

4

M
O

U
N

TI
N

G
PL

AT
E

-P
AS

SE
N

G
ER

,P
AR

TI
TI

O
N

3P
56

11
-0

8P
1

5

LO
W

ER
EX

T.
PA

N
EL

-
D

R
IV

ER
,S

PL
IT

3S
P5

61
1-

02
D

1
6

RE
CE

SS
ED

PA
N

EL
3R

P5
61

1-
02

1
7

LO
W

ER
EX

T.
PA

N
EL

-
PA

SS
EN

G
ER

,
TO

E
KI

CK
3S

P5
61

1-
08

1
8

1/
4-

20
X

5/
8

CA
RR

IA
G

E
BO

LT
3X

36
21

9

1/
4-

20
W

H
IZ

N
U

T
LA

RG
E

3X
16

Z
1

10

5/
16

-1
8

X
3/

4
BS

H
CS

,B
K

3X
14

9
6

11

1/
4x

3/
4

SE
LF

D
RI

LL
IN

G
SC

RE
W

3X
16

2
8

12

1

3

5

4
2

6

8

7
9

9

9

12

12

9

11

11

9

12

3SP5611-02PSSP

PA
RT

S 
LI

ST
D

ES
CR

IP
TI

O
N

PA
RT

 N
U

M
BE

R
Q

TY
IT

EM
PA

RT
IT

IO
N

 A
SS

EM
BL

Y
VA

RI
ES

1
1

M
O

U
N

TI
N

G
 B

RA
CK

ET
 -

 D
RI

VE
R,

 B
-P

IL
LA

R
3P

RT
56

11
-0

1D
1

2
M

O
U

N
TI

N
G

 B
RA

CK
ET

 -
  P

AS
SE

N
G

ER
, B

-P
IL

LA
R

3P
RT

56
11

-0
1P

1
3

M
O

U
N

TI
N

G
 P

LA
TE

 -
 D

RI
VE

R,
 P

AR
TI

TI
O

N
3P

RT
56

11
-0

2D
1

4
M

O
U

N
TI

N
G

 P
LA

TE
 -

 P
AS

SE
N

G
ER

, P
AR

TI
TI

O
N

3P
RT

56
11

-0
4P

1
5

SE
AT

 P
RO

TE
CT

O
R 

- 
D

RI
VE

R,
 S

PL
IT

3S
P5

61
1-

02
D

1
6

SE
AT

 P
RO

TE
CT

O
R 

- 
PA

SS
EN

G
ER

, T
O

E 
KI

CK
3S

P5
61

1-
02

PS
SP

1
7

RE
CE

SS
ED

 P
AN

EL
, S

PA
CE

 S
AV

ER
 P

LU
S

3R
P5

61
1-

02
1

8
1/

4-
20

 X
 5

/8
" 

CA
RR

IA
G

E 
BO

LT
3X

36
20

9
1/

4-
20

 W
H

IZ
 N

U
T 

LA
RG

E
3X

16
Z

20
10

5/
16

-1
8 

X 
3/

4"
 B

SH
CS

, B
LK

3X
14

9
6

11
#

14
 X

 3
/4

" 
SL

F 
D

RL
, H

EX
 H

D
3X

16
2

10
12

N
U

T 
CA

P,
 B

LA
CK

, P
LA

ST
IC

3X
14

5
25

13
1/

4-
20

 X
 3

/4
" 

BS
H

CS
, B

LA
CK

3X
18

4
1

14

1
4

15
1

3X
61

1/
4-

20
 X

 3
/4

” 
C
A
R
R
IA

G
E 

B
O

LT

1
5

21






